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No. Part No. Description Qty/No. Part No. Description Qty.|No Part No. Qty.| No. Part No. | No. Part No. Description No. Part No. Description Qty.
1| KG390GETI-00000 Engine assembly | 1 |37 | KGE3300Ti-11300 Ol scale subassembly | 1| KG2L0GX-02023 1 KGES500Ti-a-08800 121|KGET7000Ti-13502  Stopping cireuit 1
2 | KG3LOE-15000 staring motorassemvyy | 1 | 32| KGE3300Ti-11003 Oil tank spring gasket | KG390GET-10000 1 JKL25-1 122/KGET000Ti-13602] tgnition control module | |
3 | KG390GETi-01022 Wiring plate 1133] 166000/RE-13100 Control panel assembly | 1 KG340-02021 1 KDIM)T0(A)-02000 123 KGE3300Ti-11016 Screw 1
4| KD(M)70(A)-02100 Stator assembly 1|34 ] KGES500Ti-08900 Stay tube welded 2 KG390GETi-02017b 1 KGE3300Ti-0-08300 124 KGE3300Ti-11400 Oi switch subassembly | |
5 | KDIMIT0{A]-02200 Rotor assembly 1135] KGES500Ti-01010 Engine bracket welded | | KG340-02014 1 21-063-01B 125 KGE3300Ti-114 10| tongstrainer ofoilswich | 1
6 | KM186FGI-05105 Wind wheel 1136] KGE3500Xc-1T100 | Fixed belt of battery | 1 2LBY J24LD 1 (B/T862.2-1987 126/ KGE5500Ti-11007|  Fuel supplying pipe | |
1 | KG186F-05002 Flywheel nut 1137] KGES500Ti-08724 | module fixed plate2 | 1 KG2006Ti-10210 1 KGES500Ti-10400 12700/7620-1999 Aringhoop8-12 | 7
8 | KGESS00Ti-04001 Motor wind scooper | 1 | 38| 6-FM-11 Battery(12v-11an) | | KGES500Ti-01030 1 KGET000TI-13305 B 128/ KDIMJT0(A)-02203 Impeller press plate | |
9 [KGES500T1-0-03000 |  cassisassemory | 1 |39] KGES500Ti-18100 Land wheel 2 0C/T623-1999 2 KGET000TI-13306 129 GB/1818-2000 scewmaxe | 2
10| KGESS00Ti-081000 | cometonerseepisossensy | 1 | 40| KGES500Ti-03400 [ Battery baffie weised | 1 GB/T170-1985 3 KGES500Ti-11009 130/ GB/T818-2000 Sorew M4X10 2
11 KGE5500Ti-08200 Handle assembly | 2 | 41| KGE3300Ti-13300 Ignition coil 1 GB/T5789-1986 14 KGES500Ti-10405 131KG390GETI-03002  ventiationpipe | 1
12| KGE3300Ti-08204 Handle rubber sleeve | L | 42| KGE3300Ti-13601 Trigger end 1 KGE5500Ti-08602 1 GB/T5789-1986 132) GB/T5789-1986 Bolt M5X16 2
13| KGES500Ti-0-08310 | cabinetdoorweiges | 1| 43| KGES500TI-13320a Igitonci bracketweded | 1 KGE3300Ti-10400 1 KGE5500Ti-01020 133] GB/T5789-1986 Bolt M8X40 2
14 |KGES500Ti-a-08300 Door 1| 44| KGES500Ti-12100 Leftdamping block | 7 GB/T70-1985 b KGES500Ti-01001a 134 GB/T5789-1986 Bolt M6X18 2
15| AWG8fed sateyaomrecionvieposive) | 1 | 45| KGES500Ti-12200 Right damping block | 2 GB/T5789-1986 20 KGES500Ti-10401 135/ GB/T818-2000 Sorew M4x8 2
16 | AWG8he) Bty comesonwie regave) | 1| 46| KGES500Ti-08723 Module fixing plate 1 | | KGES500Ti-10304 2 KGES500Ti-17006 136] P15-028 Fork 1
17|KGE3300Ti-13002 Central lne sealring | 1 | 41| PETh Overload protector | 3 KGE5500Ti-10305 b KGE3300Ti-03003 137 P15-029 Fork spring 1
18 | KGESS500Ti-08401 Front cover 1148] KI-(DO-10AH Charging regulator | ] RF-1003-BB2 1 KGE3300Ti-11008 138 GB/T5789-1986 Bolt M8x16 6
19| KGE5500Ti-08501 Rear cover 1[49] JK&25-2 Electric starting switch | 1 KGES500Ti--08802 1 KG390GETI-07000 139 GB/T6170-2000 Nut M10 L
20| KGES500Ti-08601 Exhaust window 1150 KI-DHQ-30 Thre none gnton contler | | KGES500T1-08801a 1 §3-1986 140 GB/T93-1987 springwasher 10| 6
21| KGES500Ti-08700b Frame weldment 51wz 22 a DC receptacle (DC12v5A) | 1 KGES500T1-08803a 1 1411 GBY97.1-1985 Flat washer 10 6
22| KG240-02015 Exhaust pipe gasket | 1 |52 16A 250V -t singe phase eceplace | 3 KGES500T1-08805a 1 142 1G6000/RE-13210 Connection wire | |
23| KGE5500Ti-10301 Exhaust pipe 1153] 3GF-LE-500La Earthing nut 1 KGES500T1-08804a 1 KGE3300Ti-11004 143| GB/T96.1-2002 Big washer 6 10
24| KGES500Ti-10100 Muffler assembly 1 54| KGE3300Ti-11005 Adjusting pipeof i ank s 1 GB/T796.1-2002 L KGE3300Ti-08107 4L GB/T845-1985 Selttapping scew ST48x18 | 8
25| KGE5500Ti-10302 Gasket A 1 [55] KGET000Ti-14000 Air valve cable 1 KGES500Ti-03300 1 KGE5500Ti-0-08320 145[KGES500Ti-10402) compeeatrsssinsrmnisi | 1
26| KGES500Ti-10200 Wuter coverassembly | 1 |56 | KG390GETi-07002 A filter cover 1 KDES000X-30003 2 GB/T5789-1986 146/ KGES500Ti-10403 conpectetisssiondomnmici | 1
27| KGES500Ti-11001a Oil tank 1157 KG390GETi-07001 Air filter bottom 1 KGES500Ti-03200 1 GB/T6177.1-2000 14T KGES500T 10404  comeeatrsssimabrnioi | 1
28| KGE3300Ti-11010 oiltank coverassemvly | 1 | 58| KG240GX-07002 Filler element 1 GB/T5789-1986 L 1G6000/RE-13110
29| KGE3300Ti-08108A Filing portsleeve | 1 |59 | KG240-07004 Carburetor washer 1 GB/T5789-1986 8 KBPC25A 1000V
30| KGE3300TI-08106 | wingowfixedsieeve | 1|60 KG390GETI-11000  |speed governing system| | DUS0 1 GB/T818-2000




